=
Frame Assembly LN - @ - - 19

(D)
=
o
[ e
o
i ]
— |
(gw]
S
— |
(D)
i
I
©
e
><
Ll
e
(=)
]
U
©
-
><
LLl
i -
(D)
=
(g®]
e
c
()
(-
u—
(D)
wv
h
><
o
S
SO
[
(ge]
D
(-
| -
Gg)
o
(Y




Frame Assembly

Brush Assembly (Continued)

N. PartNo. Description Quantity
2 | 3-34341 Frame 1
3 | 3-39528 Hose Asm, 1.5 BlkVac X 15.5 1
4 |3-41236 Hubcap, 5/8” Shaft 2
5 |3-41351 Harness, Main 1
6 |3-41354 Hinge, Tank To Frame 1
7 | 3-53640 Motor Asm, Brush 1
8 |3-57030 Nut, 10-32 Hex Nylock 2
9 | 3-57245 Nut, 1/4-20 Hex Nylock Ss 3
10 | 3-99809 Foam Tape, 1/8 Thk X 3/4 1sda 2
11 | 3-62761 Plate, Brush Mtr Clamp 1
12 | 3-64099 Pulley, 1.4 Od, 6gr, Micro-v 1
13 | 3-66282 Plug, Hole, .375" Blk 6
14 | 3-66288 Plug, 9/16 Od Blk Nylon 2
15 | 3-70643 Scr, 1/4-20 X 3/8 Pphms 2
16 | 3-70066 | Scr, 10-32 X 3/4 Pphms 2
17 | 3-50279 Label, Ground Symbol 1
18 | 3-87013 Washer, 1/41d X 5/8 Od Ss 2
19 | 3-87025 Washer, 1/4 Lock Ext Star Ss 2
20 | 3-87018 | Washer, #10 X 9/16 Od 2
21 | 3-70074 Set Scr, 10-32 X 1/4 Kcp 2
22 | 3-73197 Strain Relief, 90 Degree 1
24 | 3-89279 | Wheel, 9.75"X 1.5” 2
25 | 3-03107 | Axle, 5/8 X 17.06l 1
26 | 3-99667 Heat Shrink, 3/4 Id Ul/csa 10"
27 | 3-73943 Seal, Frame/tank 1
28 | 3-20035 Clamp, 7/16 Dia Nylon Ul 1
29 | 3-20041 Clamp, 2.0"Worm Gear 1
30 | 3-70271 Scr, 1/4-20 X 1/2 Hhcs Pltd 2
31 | 3-70057 Scr, 1/4-20 X 1 Pphms Ss 2
32 | 3-66052 Pin, Roll 1/8"X 1.0"L 1
33 | 3-70697 Scr, 1/4-20 X 1.25 Pphms Ss 1

Brush Assembly

N. PartNo. Description Quantity
9 |3-36192 | Guard, Thread 2
10 | 3-41346 Housing, Brush 15" 1
11 | 3-50998 Label, Brush Height 1
12 | 3-51311 Linkage, Asm, Brush Height 1
13 | 3-51312 Linkage Asm, Roller Support 1
14 |3-51314 Link, Roller, Front 2
15 |3-51317 | Lever, Height Adjustment 1
16 | 3-57030 Nut, 10-32 Hex Nylock 4
17 |3-57971 Nut, 3/8 Dia Cap, Type Push )
Plt
18 | 3-62758 Plate, Brush Housing Rh 1
19 | 3-62759 Plate, Brush Housing Lh 1
20 | 3-62762 Plate, Axle Retainer 2
21 | 3-64098 Pulley, 2.2 Od, 6gr, Micro-v 1
22 | 3-66192 Pin, Roll 1/4 X 1.25I 1
23 | 3-67411 Roller, 1.9 Dia X 10.5 Lg 1
24 | 3-70043 Scr, 10-32 X 5/8 Pfhms 2
25 | 3-70088 | Scr, 10-32 X 1/2 Pphms Ss DI 6
26 | 3-70177 Scr, 10-32 X 1/2 Fhms Ss 7
27 |3-70232 | Scr, 10-32 X 3/8 Fhms Ss 2
28 | 3-70497 Scr, #10-24 X 1/2 Shcs 2
29 | 3-87016 Washer, #10 Lock Ext Star Ss 4
30 | 3-87018 | Washer, #10 X 9/16 Od 6
31 | 3-70675 | Scr, 1/4-20 X.5/8 Thms Pltd Np 4
32 | 3-12524 Brush, 15L X 3.35 Od G2 1
33 | 3-67467 Ring, Tolerance 7/8 ID X 1/2 W 1
34 | 3-27805 Clip, Bearing 1
35 | 3-29157 Driver, Brush 1
36 | 3-70767 ;P;Idr Bolt 3/8 0D X 3/8 L Ss 1
37 | 3-67094 Ring, 1/2 Ext. Snap 1
38 | 3-66310 Pin, Clevis 1/4 X 1/2 Pltd 2
39 | 3-80604 Cotter, 1/4"Ring 2
41 | 3-64102 Pulley Asm, Brush 1
42 | 3-29208 Driver Asm, Brush 1
43 | 3-12514 Brush Asm, 15 In 1
44 | 3-05158 Adapter Brush Brg Die Cast 1
45 | 3-09137 Bearing, R6 3/8 Id 2
46 | 3-47383 Brush bearing Asm 1
3-47416 Kit, Brng/Adaptor Extractor Ref

N. PartNo. Description Quantity
1 [3-03110 Axle, Roller 1

2 | 3-04084 Adapter, Brush Brg. 1

3 |3-09019 Bearing, 1.1250dx.500idx.375 2

4 | 3-11045 Belt, 180j6 Micro-v 1

5 |3-12514 Brush, 18l X 3.380d 1

6 | 3-140343 | Brkt, Brush Pulley 1

7 |3-140351 | Brkt, Brush Height 1

8 |3-34341 Frame Ref




(D)
=
o
[ e
o
i ]
— |
(gw]
S
— |
(D)
i
I
©
e
><
Ll
e
(=)
]
U
©
-
><
LLl
i -
(D)
=
(g®]
e
c
()
(-
u—
(D)
wv
h
><
o
S
SO
[
(ge]
D
(-
| -
Gg)
o
(Y

Parts - Pieces
Pump Assembly

18 1

(i v 5076 1

19 15

o,




Pump Assembly

Vacuum Shoe Assembly

Description Quantity N. PartNo. Description Quantity
3-22072 Coupling, 1/4 Anchor W/1” Hex 1 1 1 |3-05016 Arm, Vac Shoe Parallel 4
3-22090 Connector, 1/8fpt X 1/4 Tube, Qc 2 2 2 | 3-27674 Cover, Accessory Port 1
3-31072 Elbow, Swivel, 1/4mptx1/4tube, Qc 1 3 3 | 3-57245 Nut, 1/4-20 Hex Nylock Ss 4
3-31074 Elbow, Swivel,3/8mptx3/8tube, Qc 1 4 4 | 3-70351 Scr, 10-32 X 3/8 Hhtr W/star 2
3-44067 | Jet Body, Body 2 5 5 |3-70360 | Scr, 1/4-20 X.75 Pphms Phil 4
3-44073 | Jet, 9503 2 6 6 |3-70390 | Scr, 1/4-20 X 1 Fhcs Pltd 4
3-57030 Nut, 10-32 Hex Nylock 2 7 7 |3-73958 | Spacer, 3/80dx.058wx.2814,crs 8
3-65201 Pump Asm, 115V 100 PSI W/Conn 1 8 8 | 3-85039 Vac Shoe, 15” 1
3-66288 Plug, 9/16 Od Blk Nylon 2 9 10 | 3-87013 | Washer, 1/41d X 5/8 Od Ss 4
3-70195 Scr, 10-32 X 1.0 Pphms 2 10 11 | 3-87074 | Washer, Wave 3/8id X3/4d X.125 8
3-70011 Scr, 1/4-20 X 5/8 Hhcs Ss 2 11 12 | 3-35171 Gasket, Accessory Port 1
3-34355 Fitting,1/4 Tube,"y", Qc 1 12 13 | 3-73955 | Spring, Ext .38D X2.75L X.055W 2
3-78419 Tee, 3/8 Mpt X 3/8 Tube, Qc 1 13
3-84160 Valve Asm,solenoid 1 14
3-87191 | Washer, 1/4idx1.00d. Flat Ss 2 15 | Control Panel Assembly
3-87018 | Washer, #10 X 9/16 Od 4 16 N. PartNo. Description Quantity
3-87192 | Washer, 7/16 X 3/4 X .19 rubber 2 17 1 ]3-14020 | Terminal Block, 115v (3-4-3) 1
3-56014 Nipple, 1/4 Close 1 18 2 | 3-14700 Breaker, 15a 250vac 50vdc 1
3-56012 Nipple, 1/4 Fpt Qd 1 19 3 | 3-14832 Breaker, 6a Vde Circuit 1
3-31076 Elbow, 1/4 Mpt X 3/8 Tube, Qc 2 20 4 | 3-14942 Boot, 3/8 Circuit Breaker 2
3-70162 | Scr, 10-32 X 1/2 Pphms Ss 2 21 5 13-23679 | Cord Asm, 14/3 X 22"Ylw 1
3-880278 | Wire, 22" Grn/18 76011 X 76011 1 23 7 | 3-35247 | Gasket, Panel 1
3-39529 | Hose, 3/8 Urethane X 29” 1 24 8 |3-41353 Harness, Main 1
3-39530 | Hose, 3/8 Nylon X 6” 1 25 9 |3-57040 | Nut, 1/2 Npt Conduit 2
3-39531 Hose, 1/4 Urethane X 6" 3 26 10 | 3-57104 Nut, 10-32 W/star Washer Pltd 3
3-73963 Screen, Intake 1 27 11 | 3-57116 Nut, 6-32 W/star Washer Pltd 2
3-39591 | Hose, 3/81d Nyl11 Ylw X 29" 1 28 12 |3-70235 | Scr, 6-32 X 1.0 Ph Blk Nylon 2
13 | 3-70066 Scr, 10-32 X 1.0 Pphms 1
14 | 3-72126 Switch, Dpdt 3-position Rocker 1
15 | 3-72130 Switch, Spst 2-position Rocker 2
16 | 3-73195 Strain Relief, 1/2 Npt Trumpet 2
17 | 3-87100 Washer, 3/8 Id Int.lock Thin 1
18 | 3-500226 | Label, Circuit Breaker Brush 1
19 | 3-500225 | Label, Circuit Breaker Vac 1
20 | 3-500154 | Label, Control Panel 1
21 | 3-50279 Label, ground Symbol 1
22 | 3-87189 Washer, 10 Flt Stl Blk Znplt 7
23 | 3-70626 | Scr, #10 X 3/4 Pphst Hi-lo Blk 7




Parts - Pieces
Solution Tank Assembly

ollouolne Ina)dei]xj/101oei]xXy pauieluo)-Jjes 1 X 008 ues|) loMod

08¢6l




Solution Tank Assembly

N. PartNo. Description (o]TE141114Y
1 |3-20041 Clamp, 2.0"Worm Gear 3
2 | 3-20042 Clamp, 3/8 Hose (D-Slot) 1
3 | 3-27809 Cover, Vac Motor 1
4 | 3-27810 Cover, Belt 1
5 13-31081 Elbow, 3/8 Mpt X 3/8 Tube, Plastic 1
6 |3-35175 Gasket, Tank To Vac Cover 2
7 | 3-35231 Gasket, Vac Cover 2
8 |3-39526 Hose,1/2 Clear X 12 1
9 |3-39527 Hose, 1.5 Blk Vac X 3.0 1
10 | 3-39528 Hose Asm, 1.5 BlkVac X 15.5 Ref
11 | 3-31081 Hosebarb 1
12 | 3-41348 Housing, Vac Motor 1
13 | 3-53789 Vac Motor Asm 1
13A| 3-14258 Brush Set, 120V 5.7 Vac -
13B| 3-140687 Brush Set, 120V Vac -
14 | 3-70114 Scr, #10 X 3/4 Pphst Type B 2
15 | 3-70088 Scr, 10-32 X 1/2 Pphms Ss 2
16 | 3-75397 Tank, Solution 1
17 | 3-85037 Vent, Cooling Air Small 1
18 | 3-87018 Washer, #10 X 9/16 Od 10
19 | 3-73864 Strainer, 3/8 In. Npt 60 Mesh 1
20 |3-87013 Washer, 1/4 Id X 5/8 Od Ss 3
21 | 3-70085 Scr, 1/4-20 X 1/2 Pphms Ss DI 3
22 | 3-20035 Clamp, 7/16 Dia Nylon Ul 2
23 | 3-20092 Clamp, 3.5"Worm Gear 1
24 | 3-67147 Ring, 2" Dia Split 1
25 | 3-73169 Strain Relief, Cord Hook 1
26 | 3-35236 Gasket, Tank, L-F 1
27 | 3-35237 Gasket, Tank, L-R 1
28 | 3-35238 Gasket, Tank, Rh 1
29 | 3-70525 Scr, #10 X 1.0 Pphst Type B 6
30 | 3-500514 Label, Front 1
32 |3-27417 Cord, 99807 1/8 X 12" 1
33 | 3-500191 Card, Instruction 1
34 | 3-03-000261 | Clamp, Cable 1/2ID 1/4 BLT 1




(D)
=
o
[ e
o
)
— |
(gw]
S
— |
(D)
i
I
E
- —
><
Ll
e
(=)
whd
U
©
e
><
LLl
i -
(D)
=
(g®]
—
c
()
(-
u—
(D)
wv
h
><
o
S
SO
[
(ge]
D
(-
| -
Gg)
o
(Y

Parts - Pieces
Recovery Tank Assembly

T—11B

T—10B

—— 1B




Recovery Tank Assembly Suggested Spare Parts

Description Quantity Description Quantity
1A | 3-20064 | Clamp, 2.0"Worm Gear X .312 1 - |3-12514 | Brush, 15| X 3.380d -
1B | 3-20002 | Clamp, 2.0” Nylon Ratchet 1 - | 3-11045 | Belt, 180j6 Micro-v =
2 3-20041 | Clamp, 2.0"Worm Gear 1 - 1 3-09019 | Bearing, 1.1250dx.500idx.375 -
3 |3-27670 | Cord, Drain Hose 1 - | 3-44067 | Jet Body =
4 3-27816 | Cover, Rec. Tank 2 - | 3-44073 | Jet, 9503 -
5 3-28060 | Dome 1 - [3-65201 | Pump Asm =
6 3-34351 | Float Shut-off 1 - | 3-84160 | Valve Asm, Solenoid -
7 3-35230 | Gasket, Dome 1 - | 3-35171 | Gasket, Accessory Port -
8 3-35232 | Gasket, Port Cover 2 - | 3-14700 | Breaker, 15a 250vac 50vdc -
9 3-39353 | Hose, 1.5 X 12.0 Drain 1 - | 3-14832 | Breaker, 6a Vde Circuit -
10A| 3-41391 | Hose, Insert 1 - | 3-72130 | Switch, Spst 2-position Rocker -
10B | 3-40019 | Hosebarb, 1.5 Double Mchd 1 - | 3-72162 | Switch, Dpdt 3-position Rocker =
11A| 3-41390 | Hose, Cap 1 - 13-53789 | Vac Motor Asm -
11B | 3-66227 | Plug, Drain Hose 1 - | 3-73864 | Strainer, 3/8 In. Npt 60 Mesh -
12 | 3-70114 | Scr, #10 X 3/4 Pphst Type B 6 - |3-28061 | Dome Asm -
13 | 3-75396 | Tank, Recovery 1 - |3-34351 | Float Shut-off =
14A | 3-140408 | Brkt, Hose Hook 1 - |3-66227 | Plug, Drain Hose -
14B | 3-140133 | Brkt, Recovery Hose Mtg 1 - | 3-14258 | Brush Set, 120v 5.7 Vac -
15 |3-27417 | Cord, 99807 1/8 X 12" 1 - | 3-140687 | Brush Set, 120v Vac -
16 | 3-500009 | Label, Warning 1
17 | 3-500158 | Label, Main 1
18 | 3-28061 | Dome Asm 1




